PARTS LIST FOR

ITEM 58436

FORD BRONCO .

110 SCALE FIADID CDNTFIDL —
a4X4 OFF ROAD .

1/10 SCALE R/C 4X4 OFF ROAD CAR

Parts code

11825574 Body

18085563 Ladder Frame (2 pcs.)

19005887 A Parts (A1-A9)

19005888 B Parts (B1-B8, 2 pcs.)

19005889 C Parts (C1-C7, 2 pcs.)

51328 *1  CR-01 D Parts (Upright) (D1-D10, 2 pcs.)

19005891 E Parts (E1-E5)

51329 CR-01 F Parts (Bumper (F1-F8)

19005946 H Parts (H1-H10)

51330 *1  CR-01 J Parts (Hub Carrier) (J1 & J2)

51327 *2 CR-01 Propeller Shaft (P1-P3, BD15 x2)

51000 Hi-Torque Servo Saver (Black) (Q1-Q6, BB9, BB10)

10224011 1 U Parts (U1-U3, 1 pc.)

50950 *1  C.VA. Shock Unit Il (Short/Long) X Parts (X1-X11, 2 pcs.)

51325 CR-01 Planetary Gear Set
Planetary Gear x3 Sun Gear x1
Outer Gear x1

51323 *1  Toyota Land Cruiser 40 Wheel (2 pcs.) (Offset 0)

54117 *1  CR-01 CIiff Crawler Tire (2 pcs.)

19400722 Metal Parts Bag A

19400723 Metal Parts Bag B

19400724 Metal Parts Bag C

19400725 Metal Parts Bag D

19400984 Metal Parts Bag (for Body)

19808185 4x12mm Step Screw (BA1 x4)

19808184 3x22mm Screw (BA2 x5)

19805895 3x20mm Screw (BA3 x10)

19805574 3x18mm Screw (BA4 x2)

19805859 3x15mm Screw (BA5 x4)

19805898 3x12mm Screw (BA6 x10)

19804159 3x10mm Screw (BA7 x10)

19805853 3x8mm Screw (BA8 x5)

19808223 2x5mm Cap Screw (BA9 x5)

19808090 5x5mm Grub Screw (BA10 x5)

19808112 2.4x11mm Screw Pin (BA11 x2)

19805991 3mm Lock Nut (BA12 x4)

19805896 3mm Nut (BA13 x10)

50589 5mm E-ring (BA15 x5)

50380 E-ring Set (BA16 x7, BC2 x12...etc.)

53066 1280 Sealed Ball Bearing (BA17 x3)

51239 1050 Ball Bearing (BA18 x4)

19804345 6mm Ball Connector Nut (BA19 x10)

19804206 5mm Ball Connector Nut (BA20 x4)

53587 5mm Shim Set (BA21 x10...etc.)

19805886 Mount Screw (BA22 x2)

51326 *1  CR-01 Bevel Gear Set (BA23, BA28, BA29, BA32-BA34...etc.)

19808178 *1  Drive Sahft A & B (BA24 & BA25, 1 pc. each)

54030 CR-01 Setting Stabilizer Set (BA26 & BA27, 1 pc. each)

50823 *1  TG10 Wheel Axle (BA30 x2)

19808179 *1  Link Shaft (BA31 x2)

50577 3x10mm Tapping Screw (BB1 x10)

50575 2.6x10mm Tapping Screw (BB2 x5)

50586 3mm Washer (BB3 x15)

19805903 6x6mm Ball Collar (BB4 x10)

50953 6mm Adjuster (BB5 x16)

19808186 3x132mm Threaded Shaft (BB6 x2)

Parts code

12500016 3x89mm Threaded Shaft (BB7 x1)
19808187 3x65mm Threaded Shaft (BB8 x2)
40121 2.6x8mm Screw (BC1 x5)

50588 2mm E-ring (BC2 x15)

19805724 3x15mm Screw (BC3 x2)

19805800 3x32mm Turnbuckle Shaft (BC4 x2)
13585060 4x5.6mm Flanged Tube (BC5 x1)
50596 5mm Adjuster (BC6 x6)

19808190 Shaft Bag (BC7 x6, BC8 x2)
19805811 *1  Piston Rod (BC9 x2)

53574 TRF Damper Rod Guide & O-ring Set (BC10 x4...etc.)
19805486 *1  Oil Seal (BC11 x2)

54029 CR-01 Setting Spring Set (BC12 & BC13, 2 pcs. each)
19808188 3x40mm Screw (BD1 x2)

19804163 3x27mm Screw (BD2 x10)

19808189 3x8mm Flat Screw (BD3 x5)

50573 2x8mm Tapping Screw (BD4 x10)
50576 3mm Grub Screw (BD5 x10)

50038 Tool Set (Box Wrench, 1.5mm & 2.5mm Hex Wrench, BD5 x4)
19805557 4mm Flange Lock Nut (BD6 x4)
19808180 2415 Ball Bearing (BD7 x2)

53126 1510 Sealed Ball Bearing (BD8 x2)
53030 850 Sealed Ball Bearing (BD9 x4)
50356 20T, 21T AV Pinion Gear Set (BD10...etc.)
14245025 Aluminum Motor Plate (BD11)
12595189 Center Shaft (BD12)

19808182 Planetary Shaft (BD13 x3)

19805776 2x9.8mm Shaft (BD14 x10)
19808183 Cross Joint (BD15 x4)

19808181 15x0.3mm Shim (BD16 x2)

50956 7mm Snap Pin Set (BD17 x10)
19805702 6mm Snap Pin (BD18 x10)
14305125 Motor Plate (BD19)

19805911 2.6x8mm Tapping Screw (BE1 x10)
19808058 2x6mm Tapping Screw (BE2 x10)
50197 Snap Pin Set (BE3 x5, Large x10)
19805240 3mm O-ring (Black) (BE4 x7)

50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pcs.)
54032 Anaerobic Gel Thread Lock

87099 Cera-Grease HG

53689 540-J Motor

19805520 Antenna Pipe (30cm) (300 pcs.)
19495593 Sticker (a, b) & Masking Seal
11050854 Instructions

11000522 Empty Box

*1 Requires 2 sets for one car.

*2 Requires 4 sets for one car.

R/C SPARE PARTS & HOP-UP OPTIONS
Item No.

54087 CR-01 Aluminum Side Frame

54103 CR-01 Heat Sink Motor Plate

54104 CR-01 Aluminum Servo Mount

54105 CR-01 Aluminum Skid Plate

54106 CR-01 Bent Lower Arm (Front)

54107 CR-01 Bent Lower Arm (Rear)

54108 CR-01 Reinforced Drive Shaft & Diff. Lock
54109 CR-01 Aluminum Damper Set

54111 CR-01 Carbon Mechanism Deck

54112 CR-01 Carbon Steel Propeller Shaft (85mm)
54113 CR-01 Carbon Steel Propeller Shaft (95mm)
54114 CR-Tuned Motor (35T)

TAMIYA

TAMIYA,INC. 3-7 ONDAWARA, SURUGA-KU, SHIZUOKA 422-8610 JAPAN

0809 ©2009 TAMIYA




